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1.0

CUSTOMER NAME : Jindal Petro Foams
Naraingarh Road, Village Mandhoure,

Ambala — 134003, Haryana

2.0 LETTER REF. - E-mail dated 28" April 2023
3.0 TEST COMPONENT DETAILS : Test sample details given by customer is as follows
3.1 Sample Description ! PU Foam
3.2  Total Sample Density : 30 kg/m?3 density measured at ARAI
3.3  Total Sample Thickness : 40 mm thickness
4.0 TEST REQUIREMENTS
Measurement of random incidence sound absorption coefficient on above mentioned test sample
as per ASTM C-423 / ISO 354 in reverberation chamber.
5.0 TEST PROCEDURE :
The random incidence sound absorption coefficient measurement was carried out on above
mentioned test sample as per ASTM C-423 / ISO 354 in reverberation chamber. The test sample
of size 2.7 m x 2.0 m was directly placed on the floor with type A mounting. Please refer figure 1
for test set up and test component details. The random incidence sound absorption coefficient
test was carried out three times on same sample in reverberation chamber and average value
reported. The measurement was carried out at temperature 25°C + 1°C, humidity 36% and
barometric pressure 939 mbar.
6.0 DATE OF EVALUATION
The random incidence sound absorption coefficient measurement was carried out on above
mentioned test samples on 2" May 2023.
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7.0 INSTRUMENTATION
Sr. Instrument Name Type / Model No Make Gallbrated. | Gallkmtion
No on due on
Multi-channel Data Bruel & Kjaer,
1 Acquisition System Sl Denmark Nfugrad | 11Aug:2s
1/ 2
g | Randem [nwdence 378C20 PCB, USA | 11-Aug-22 | 11-Aug-23
Microphone
3 Power Amplifier 2716 Br;in%_nljrier‘ Does not require separate
——— : calibration as it is driven
Omni directionnel . Bruel & Kjaer, -
4 Omni power 4296 by data acquisition system
sound source Denmark
5 Reverberation room | 80 m®and 110 m? - - -
8.0 TEST RESULTS
Table 1 and figure 2 shows the average values and plot for random incidence sound absorption
coefficient of PU foam sample of measured 30 kg/m? density and 40 mm thickness in the
frequency range of 100 Hz to 5000 Hz.
9.0 CONCLUSIONS
9.1 The Noise Reduction Coefficient (NRC) is given by the average value of sound absorption
coefficient at 250 Hz, 500 Hz, 1000 Hz and 2000 Hz is calculated as per ASTM C- 423.
9.2 The weighted sound absorption coefficient (aw) and sound absorption class are calculated as

per ISO 11654 are given below.

PU foam sample of measured 30 kg/m3 density and 40 mm thickness
Noise Reduction Coefficient (NRC) 0.85
Weighted Sound Absorption Coefficient (aw) 0.75 (M,H)
Sound Absorption Class Class C
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This test report pertains only to the samples actually tested at ARAI in the presented condition. The issuing of this test report does not indicate any measure of
approval, certification, supervision, control of quality surveillance by ARAI of any product. No extract, abridgement or abstraction from this test report be published
or used to advertise the product without the written consent of the Director, ARAI, who reserves the absolute right to agree or reject all or any of the details of any
items of publicity for which consent may be sought. ' '
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Microphone
with rotating —— Omni
boom —— Directional
source

Test Sample

Figure 1: Test set up for mounting and testing of PU foam sample of measured 30 kg/m?®
density and 40 mm thickness in reverberation chamber
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